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Applicant: DEZHOU HAOLONG WOOD INDUSTRY CO., LTD      

Address: South of Changjiang street and east of Ningde Road, Ningjin County, Dezhou City, 

Shandong province      

The following sample was submitted and identified by/on behalf of the client as: 

Product Name: Full size crib      

Model No.: HL201 Espresso/ White/ Storm Grey/Natural/Black/Cherry   

Manufacturer: DEZHOU HAOLONG WOOD INDUSTRY CO., LTD      

Address: South of Changjiang street and east of Ningde Road, Ningjin County, Dezhou City, 

Shandong province 

Sample Received Date: 2023.8.24 

Testing Period: 2023.8.24—2023.8.30 

Test Method: Please refer to the following page(s). 

Test Result(s):   Please refer to the following page(s). 

 

Test Requested 

As specified by client, to determine the five Persistent, Bioaccumulative and Toxic (PBT) chemicals content 

in the sample with reference to Toxic Substances Control Act (TSCA). 

    

 

 

 

 

                                                        Signed for and on behalf of  

Shenzhen Element Testing Co., Ltd. 

 

 

 

                                                                                   

                                                              Kim Zhang    

Technical Manager 
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Test Results:  

Five Persistent, Bioaccumulative and Toxic (PBT) chemicals contents: 

Method: With reference to In House Method.  

Analysis was performed by Gas Chromatography Mass Spectrometer (GC-MS). 

Test Item(s) CAS.No. Unit MDL Limit 
Result 

1 2 

Decabromodiphenyl ether 

(DecaBDE) 
1163-19-5 % 0.005 Prohibited ND ND 

2,4,6-Tri-tert-butylphenol 

(2,4,6-TTBP) 
732-26-3 % 0.005 0.3 ND ND 

Phenol, Isopropylated 

phosphate (3:1) (PIP (3:1)) 
68937-41-7 % 0.005 Prohibited ND ND 

Pentachlorothiophenol 133-49-3 % 0.005 1 ND ND 

Hexachlorobutadiene 87-68-3 % 0.005 Prohibited ND ND 

 

Specimen Description： 

1. Pale yellow wood 

2. Pale yellow wood 

 

Note: - MDL = Method Detection Limit 

 - ND= Not Detected(<MDL) 

 - 1mg/kg= 1ppm = 0.0001% 

 - “-” =Not Regulated 

 - Only selected materials were tested as per client’s requirement. 
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Photo(s) of the sample(s) 
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*** End of Report *** 

 

Remark: This report is considered invalidated without the Special Seal of Shenzhen Element Testing Co., Ltd.. This 

report shall not be altered, increased, or deleted. The results shown in this test report refer only to the sample(s) 

tested. Without written approval of Shenzhen Element Testing Co., Ltd., this test report shall not be copied except in 

full and published as advertisement. 
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